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OUALITY ASSURANCE CERTIFICATE OF COMPLIANCE 
(ACCORDINGTO E N t 0 2 0 4 l Y P E  3.1) 

ASEGURAMIENTO DE CALIDAD CERTIFICADO DE CUMPLIMIENTO 
WE CERTFY THAT THE PRODUCT LISTED BELQW WAS DESIGNED, MANUFACTURED AND TESTED ACCORDMG TO OUR QUALITY SYSTEM AND REQULREMENTS GlVEN IN ONE OR MORE OF THE 

FOLLOWING STANDARDS LAST EDLTION 
(CERTIFICAMOS QUE EL PRODUCTO LISTADO ABAJO FUE DISEÑAW, FABRICADO Y PROBADO DE ACUERDO CON NUESTRO SISTEMA DE CALIDAD Y CON REQUISITOS ESTABLECIDOS EN UNO O MAS DE las SIGUIENTES 

ESTANDARES ULTIMA EDICIÓN ) 

API 598 - VALVE INSP!XTION AND TESTING AP16D - PLPELINE VALVES - CATE, PLUG, BALL AND CHECK 
API 599 - METAL PLUG VALVES - FLANGED, THREADED AND WELDING API 600 - STEEL CATE VALVES, FLANGED AND WELDING ENDS 
ANSlB16-10 - FACE TO FACE AND END TO END DIMENSIONS OF VALVES ANSIB16-11 - FORGED FITTINGS, SOCKET - WELDING AND THREADED 
ANSI 816-34 - VALVES - FLANGED, THREADED AND WELDING ENDS 
MSS-SP61 - PRESSURE TESTING OF STEEL VALVES 

Part No. AC041A08MAA8300000 
(Código) 

Descr i~t ion 4" Fig. 5202 F UT WCB, API TRIM No.8 8300000 
Descripción CAST STEEL GATE VALVE 150 CLASS 

(VALWLA COMPUERTA DE ACERO FUNDIDO CLASE 150) 
VALVE Wml W W  EMISSION CONTROL (SO PPM'S M.) <VAL- SUMINISTRADA CON CONTROLDE BAJAS 
EMISIONES FUCITIYAS (50 PPM'S MAX.) ) 

API 602 - COMPACT STEELGATE VALVES - FLANGED. THREADED, 
WELDING AND EXTENDED - BODY ENDS 

C PRESSURE TEST 1 Sgfk& 1 BACK 1 'IDE (LAW) 
(PRUEBAS DE PRESIONJ (WXT) 1 2 

I HYDROSTATIC IPSI) I 150 

450 
(HIDROSTATICA) N A I  

1 PNEUMATIC (PSI) 1 8 0  80 1 
1 (NEUMATICA) 1 J 

f MECHANICAL TESTS (PROPMECANiCAs) 1 
L 

1 CHEMICAL COMPOSITION í%) COMPOSICI~N QUMICA (%) 

J 
PAClO 21 RW '3' 

CERTIFICADO POR CERTIFiED BY : 
ASEGURAMIENTO DE CALIDAD QUALITY ASSURANCE 

Yolanda'Ponciano 

TENS YlELD ELG RED BHN 
I - KPSl m1 % % 

CVN@ IST ZND 3RD AVC 

76.70 46.98 29 49 163 

85.69 37.26 32 51 153 

I . , 

BONETE 

W D G E  w 8 1 6 6 1  ASTMA-217ICAIS 
D l S w  

ITEM HEATNO. MATEiUAL 
(PARTE) (COLADA) (ASíM) 

BODY WH14056 ASTM A-216WCB 
c m w  

BONNET WH23543 ASTMA-216WCB 

c Mn P S Si Ni C r  M 0  c u  V C b  
0.189 0.910 0.031 0.015 0.542 0.060 0.030 0.010 0.030 0.001 

N o m a l h t e d  to (Nomalizado a) 930 Temoer lo (Temple al 650 Cwled  in air. (Enfriado en aire.) 

0.209 0.941 0.029 0.016 0.483 0.010 0.020 0.021 0.160 0.001 
N o m l h t e d  to (Nomializado a) 930 Temoer lo (Temole a) 650 Cwled  in air. (Enñiado en aire.) 

0.104 0.782 0.017 0.007 0.484 0.070 12.990 0.019 0.010 0.019 
Nomalizado a ( N o m b t e d  10) 970 Temole a (Temoer lo) 630 Enfnado en aire. (Cwled h air) 

100.34 71.92 25 40 289 


